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Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Intra-abdominal

Infections

Indication

Appendicitis

First Line Antimicrobials

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO  (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole 400mg TDS PO

NON-immediate-onset and NON-severe Penicillin Hypersensitivity

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO  (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole 400mg TDS PO

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

Ciprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mg BD IV onlywhere oral route is not feasible

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered.

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Comments

N.B. Review need for gentamicin daily.  Avoid duration > 5 days.

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Microbiological Investigations:

• Blood cultures if systemically unwell

• Specimen of pus from theatre

Duration of Treatment

Uncomplicated appendicitis: Post-operative antimicrobials not indicated.

Complicated or perforated appendicitis: 5 to 7 days - ultimate duration dictated by clinical response, blood culture results and adequate source control

(e.g. adequate drainage).
Indication

Community-Acquired Intra-Abdominal Infections

Includes: Diverticulitis, peritonitis, abscess, GI perforation

First Line Antimicrobials

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

NON-immediate-onset and NON-severe Penicillin Hypersensitivity

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

Ciprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mg BD IV only where oral route is not feasible

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered.

AND

Metronidazole 400mg TDS PO  (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Comments

N.B. Review need for gentamicin daily.  Avoid duration > 5 days.

N.B. The primary treatment of an abscess is surgical drainage.

Consider addition of antifungal if upper GI perforation, patient immunocompromised or critical care admission.  Discuss with Clinical Microbiologist

regarding choice of antifungal.

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Microbiological Investigations:

• Blood cultures if systemically unwell

• Specimen of peritoneal fluid or abscess pus

Duration of Treatment

5 to 7 days - ultimate duration dictated by clinical response, blood culture results and adequate source control (e.g. adequate drainage).
IndicationHospital-AcquiredIntra-AbdominalInfectionsIncludes:Peritonitis,abscess, GIperforationFirst LineAntimicrobialsPip/tazobactam4.5g TDS IV+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.PenicillinHypersensitivityCiprofloxacin500mg BD PO(excellent oralbioavailability) or400mg BD IV onlywhere oral route isnot feasibleN.B. Risk oflong-lasting anddisabling adverseeffects withquinolones, mainlyinvolving muscles,tendons andbones and thenervous system. Consider potentialto prolong the QTinterval. Considerthat seizurethreshold may belowered.ANDMetronidazole400mg TDS PO(excellent oralbioavailability) or500mg TDS IVonly where oralroute is notfeasibleANDVancomycin25mg/kg loadingdose (max 3g),followed by15mg/kg BD IVN.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.CommentsN.B. Review needfor gentamicindaily.  Avoidduration > 5 days.N.B. The primarytreatment of anabscess is surgicaldrainage.Consider addition ofantifungal if upper GIperforation, patientimmunocompromisedor critical careadmission.  Discusswith ClinicalMicrobiologistregarding choice ofantifungal.MicrobiologicalInvestigations:•Blood cultures•Specimen ofperitoneal fluid orabscess pus•NB . Checkpreviousmicrobiologyresults and checkfor history ofinfection withmulti-drugresistantorganisms (e.g.ESBL, MRSA orVRE) – this mayinfluence choiceof empiric agent.ALWAYS REVIEWempiric therapy inconjunction withC&S after 48 hours.DurationofTreatment5 to 7 days - ultimateduration dictated byclinical response, bloodculture results andadequate source control(e.g. adequate drainage).IndicationInfected Pilonidal SinusFirst Line AntimicrobialsCef-UR-oxime 1.5g TDS IVANDMetronidazole 400mg TDS PO  (excellent oralbioavailability) or 500mg TDS IV only where oral route isnot feasibleEmpiric IV to PO switch: Cef-AL-exin 500mg TDS POAND Metronidazole 400mg TDS PONON-immediate-onset and NON-severe Penicillin HypersensitivityCef-UR-oxime 1.5g TDS IVANDMetronidazole 400mg TDS PO  (excellent oralbioavailability) or 500mg TDS IV only where oral route isnot feasibleEmpiric IV to PO switch: Cef-AL-exin 500mg TDS POAND Metronidazole 400mg TDS POIMMEDIATE-onset or SEVERE Penicillin HypersensitivityCiprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mgBD IV only where oral route is not feasibleN.B. Risk of long-lasting and disabling adverse effects withquinolones, mainly involving muscles, tendons and bones and thenervous system.  Consider potential to prolong the QT interval.Consider that seizure threshold may be lowered.ANDMetronidazole 400mg TDS PO  (excellent oral bioavailability) or500mg TDS IV only where oral route is not feasibleCommentsN.B. The primary treatment of an abscess isdrainage.Microbiological Investigations:•Blood cultures if systemically unwell•Specimen of pusALWAYS REVIEW empiric therapy inconjunction with C&S after 48 hours.Duration of Treatment3 to 5 daysIndicationPerianalAbscessandIschiorectalAbscessFirst LineAntimicrobialsCef-UR-oxime1.5g TDS IVANDMetronidazole400mg TDS PO (excellent oralbioavailability) or500mg TDSIV only where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.Empiric IV to POswitch:Cef-AL-exin500mg TDS POANDMetronidazole400mg TDS PONON-immediate-onsetand NON-severePenicillinHypersensitivityCef-UR-oxime1.5g TDS IVANDMetronidazole400mg TDS PO (excellent oralbioavailability) or500mg TDSIV only where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.Empiric IV to POswitch:Cef-AL-exin500mg TDS POANDMetronidazole400mg TDS POIMMEDIATE-onsetor SEVEREPenicillinHypersensitivityCiprofloxacin500mg BD PO (excellent oralbioavailability) or400mg BD IV onlywhere oral route isnot feasibleN.B. Risk oflong-lasting anddisabling adverseeffects withquinolones, mainlyinvolving muscles,tendons andbones and thenervous system. Consider potentialto prolong the QTinterval. Considerthat seizurethreshold may belowered.ANDMetronidazole400mg TDS PO (excellent oralbioavailability) or500mg TDSIV only where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.CommentsN.B. Theprimarytreatment of anabscess issurgicaldrainage.MicrobiologicalInvestigations:•Bloodcultures ifsystemicallyunwell•Specimen ofpusALWAYSREVIEWempiricantimicrobialtherapy inconjunctionwith C&S after48 hours.DurationofTreatment5days
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